
Tahiri et al., JMES, 2017, 8 (7), pp. 2311-2321 2311 

 

JMES, 2017 Volume 8, Issue 7, Page 2311-2321 
 

http://www.jmaterenvironsci.com / 

ERVD4, 26-27 Oct 2016 Ifrane, Morocco 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1. Introduction  

Currently, wastewater treatment has become necessary to address the scarcity of water resources and reduce 

their negative impact on the environment for a healthier lifestyle [1]. To this end, the legislator has not ceased to 

impose laws and new standards on treated water at sewage treatment plants before being discharged into the 

natural environment. But many problems can affect the process and the performance of the processing plant. 

Among them, for example, the capacity of Beijing's treatment facilities in 2013 was quickly overwhelmed and 

more than 17% of the wastewater generated by the Chinese capital was discharged without any prior treatment 

[2].Another example and following a shutdown of the pumping device due to a flight of copper, the processing 

station of Creil Montataire, in the north of France overflowed during the night of 19 to 20 May 2014, which 

caused the spill of a net of organic matter in the neighboring arm of the Oise [3]. Besides, there are other 

concerns particularly restricting the reliability of biological treatment, because at the sewage treatment plants, 

the control of the biological parameters is delicate [4] as in the case of electromechanical problems (cuts in 

electricity  accidental shutdown of machines, etc.) but also the entry of the toxic elements constituting the trace 

metallic elements (ETM) which have an adverse effect and which results in the modification, denaturation or 

inactivation of enzymes, Alteration of cell membranes, as well as other hazardous substances such as 

hydrocarbons even at low concentrations. Generally, they are mineral or organic micro pollutants which can 

damage and destroy scrubbing microorganisms and which are the causes of WWTP malfunctions [5, 6, 7]. 

Journal of materials and  
Environmental Sciences 
ISSN : 2028-2508 

 
Copyright © 2017, 

University of Mohammed Premier       

Oujda Morocco 

 
 

http://www.jmaterenvironsci.com/ 

Characterization of heavy metals and toxic elements in raw sewage and their 

impact on the secondary treatment of the Marrakech wastewater treatment plant 

 
M. Tahri

1
*, M. Larif

1
, B. Bachiri

1
, S. Kitanou

1
, B. Rajib

2
, 

K. Benazouz
3
, M. Khimani

3
, M. Taky 

1
, M. ELamrani 

1
, A. ELmidaoui 

1
. 

1
Laboratoire des Procédés de Séparation, Faculté des sciences, Université Ibn Tofail  133, 14000 Kénitra, Maroc 

2
Biotechnology Laboratory, Environment and Quality, Faculty of Sciences, University Ibn Tofail, Kenitra, Morocco 

3
Laboratoire de contrôle des eaux usées, Département Qualité, Sécurité et Environnement, Régie Autonome de distribution d’Eau et 

d’Électricité de Marrakech 

 
Abstract 

The purpose of this study is to follow the evolution of the concentration of heavy metals 

(Cr
+6

, Cu and Ni) and toxic elements (Sulfides and Phenols) in raw water at the inlet of the 

wastewater treatment plant of Marrakech (Morocco) and to evaluate their impact on the 

performance of secondary treatment with activated sludge. For this purpose, analyzes of 

heavy metals and toxic elements as well as other physicochemical parameters 

were carried out at the entry of the WWTP in 2013.The toxic elements were an 

annual average of 0.19 mg /L for Cr
+6

, 3.21 mg /L for Cu, 1.98 mg /L for Ni, 3.58 

mg/L For Phenol and 2.24mg /L for sulfides. The raw effluent pollution 

parameters are, pH 7.9, conductivity of 2711.99μS /cm, temperature 25.28 ° C, 

COD of 1051.67 mg O2 / L, BOD5 of 516.58 mg O2 /L, an SS of 416.53 mg /L, 

Global Nitrogen (NGL) of 90.55 mg / L, and 11.20 mg /L for total phosphorus 

(Pt).The results of analyses at the exit of secondary treatment provided good 

elimination efficiency throughout the year for all biological treatment parameters : 

90% for chemical oxygen demand (COD), 97% for 84% for suspended solids 

(SS), 87% for global nitrogen (NGL), and 55% for total phosphorus (Pt). 

However, during the month of April, the purification performance of the 

biological treatment was affected by the abundant presence of toxic elements that 

far exceeded the standards recommended by the Moroccan authorities. The 

purification yields were affected and reached minimum levels of 74%, 94% 75%, 

49% and 40% respectively of COD, BOD5, SS, NGL and (Pt). 
 

 

 

Received 29Aug 2016,  

Revised   01Oct 2016,  

Accepted 04 Oct 2016 

Keywords 

 

 

 WWTP of  Marrakech 

Baffles,  

 biological treatment 

turbulent flow,  

 physic-chemical 

parameters, 

 toxic elements 

 metals, 

 performance 

 

 
 
elmidaouiazzedine@hotmail.com 
majdoulinelarif@yahoo.com  

Phone: + 212537373033. 

http://www.jmaterenvironsci.com/
http://www.jmaterenvironsci.com/
mailto:elmidaouiazzedine@hotmail.com
mailto:majdoulinelarif@yahoo.com


Tahiri et al., JMES, 2017, 8 (7), pp. 2311-2321 2312 

 

This is the case of the Fontaine station in Cros de Rotier (Hautes Alpes). On May 22, 2012, the pollution was 

then found in the natural environment, due to the destruction of the bacteria fixed on the pozzolana by the 

discharge of about fifty liters of hydrocarbons towards the station [8]. Note also the case of malfunctioning of 

the Sotuba treatment plant which was affected by the poorly treated effluent from the four tanneries of the city 

of Bamako in Mali, which did not respect the norms of indirect rejection [9]. 

In Morocco, as in many countries, the type of networks, mostly unitary, which receives industrial discharges 

without any prior preliminary treatment, in addition to domestic waste, is further reinforced by the lack of vision 

and global strategy on the subject as well as in an accentuation of irresponsible practices [10]. 

Across the Kingdom, the presence of toxic elements in the raw effluents affects negatively the performance of 

biological treatment of wastewater. 313 Mm
3
 of urban wastewater was treated in 2015 in Morocco, representing 

41.8% of the total volume generated. Until 2010, the number of WWTP s in the country was 98, including 39 

with tertiary treatment. In general, the natural lagoon predominates the type of treatment processes used (82%) 

with 56% of the volume of water treated in 2012. On the other hand, the aerated lagoon, bacterial beds and the 

algal channel account for 2% each, the activated sludge represents 12% [11], including the one of the city of 

Marrakech. This low-load WWTP is located 2 km from the El Azzouzia collection point and just upstream from 

the Tensift river. The WWTP receives almost all wastewater from the city of Marrakech, about 33 million m
3
 

annually, which passes through the treatment process, and a good part of which is reused for the irrigation of 

golf courses after tertiary treatment. The station is also designed to produce biogas from the treated sludge [12]. 

In the presence of oxygen (artificial aeration) in the activated sludge, the biological purification of the latter is 

generally based on the contact of the scrubbing microorganisms with the water to be treated, which results in the 

elimination of the existing dissolved pollution in the latter [13]. The Marrakech WWTP presents a risk of 

dysfunction since the industrial discharges of the city are evacuated to the station in the initial state [14]. The 

objective of this work is the characterization and evaluation of the toxic elements at the level of the raw effluent 

entering the Marrakech WWTP and their effects on the performance of the biological treatment (secondary 

treatment) of the waste water during the year 2013. 

 

2. Experimental 
2.1. Site Study 

The city of Marrakech is in the center of the country; it is a metropolis with dry climate and counts a population 

of 1330468 inhabitants [15].  It has an average annual sunshine of more than 8 hours per day and an average 

annual temperature that exceeds 17 °C. The regional economy is based on tourism, crafts, industry, agrifood, 

agriculture, Breeding and mining [14]. 

Marrakech has a WWTP with a capacity of 1.3 million population equivalents. This station (Figure 1) is located 

at the north of the city; it covers an overall area of 17 ha on the left bank of the Tensift river which runs along 

the NR7 to Safi [12]. Marrakech has a collective sanitation network (2284 km) with a unitary majority, a small 

part of this network is pseudo-separative and it is located in the Sidi Ghanem industrial zone, the M'hamid zone 

and newly formed areas. 

 

 
Figure1: Location of the Marrakech WWTP  

(www.google.com/maps/place/STEP) 

http://www.google.com/maps/place/STEP


Tahiri et al., JMES, 2017, 8 (7), pp. 2311-2321 2313 

 

2.2Description of the WWTP 

Wastewater treatment plant 

A conventional pretreatment consisting of a succession of screening, sandblasting and de-oiling operations.A 

primary treatment (TP) consisting of three conventional decanters (Figure 2). 

A secondary biological treatment (TS) composed of four aeration basins and four clarification basins. The 

biological treatment is a low activated sludge type.Tertiary final treatment consisting of a succession of 

coagulation operations, flocculation, sand filtration and UV disinfection and chlorine. 

Sludge: All the sludge produced in the water system is recovered and thickened by gravitation for the primary 

sludge and by flotation for the secondary sludge. 

Biogas: The thickened sludge is returned to four digesters for the production of biogas by biomethanisation. 

 

 

 
Figure. 2: General outline of the Marrakech WWTP 

 

2.3Physico-chemical analysis 

Analyses  are performed daily on 24 hour composite samples taken automatically every hour. The samples are 

taken from two points: at the entry of the WWTP (EP) and at the exit of the secondary treatment for the analysis 

of the performance indicators which are: BOD5, COD, SS, NTK and Pt. They are analyzed according to 

international standard methods. 

In addition, the search for toxic elements including some heavy metals (MTE) was carried out only at the level 

of the raw effluent (EP); mainly because the MTEs precipitate and accumulate in the solid phase (sludge) via 

primary settlement [16] and is poorly encountered at the secondary tributary. The detected elements are: Copper 

(Cu), Chromium VI, Nickel (Ni), Phenols and sulfide (S °), they are analyzed according to the standardized 

rapid methods (the tanks) (Table 1). 

Tableau.1Toxic elements and associated analytical methods 

The toxic 

element standards Name of the method Platform Measuring range 

Chrome VI 

 

ISO 8466-1 Diphénylcarbazide EN ISO 11083, 

DIN 38405-D24 

Test en cuve: LCK 313 [0,03-1,0 mg/l] 

Copper Cu) ISO 8466-1 Acide bathocuproïnedisulfonique Test en cuve : LCK529 [0,01-1,0 mg/l] 

Nickel  (Ni) ISO 8466-1 Diméthylglyoxime DIN 38406-E11 Test en cuve: LCK 337 [1-60 mg/l] 

Sulfide (S°) ISO 8466-1 Diméthyl-p-phénylène-diamine ISO 

10530-1991, DIN 38405-D26 

Test en cuve: LCK 653 [0,1-2,0 mg/l] 

Phenols ISO 8466-1 4-nitroaniline Test en cuve : LCK345 [0,05-5 mg/l] 

http://context.reverso.net/traduction/anglais-francais/analyses
http://www.theanalysisfactor.com/
http://www.theanalysisfactor.com/


Tahiri et al., JMES, 2017, 8 (7), pp. 2311-2321 2314 

 

3. Results and discussion 

This study examines the performance of WWTP during 2013. With the monthly averages of the toxic elements 

which do not represent all the days of the month but depends on the number of days of the appearance of these 

elements in the raw water of each month. 

3.1.Characterization of raw sewage at the entrance of the WWTP  

3.1.1. Trace elements: Chromium VI, Nickel and Copper 

Figure 3 shows the evolution of the monthly averages of the metallic trace elements: Chromium VI (Cr+
6
), 

Copper (Cu) and Nickel (Ni) evaluated at the raw effluent entering the Marrakech's  WWTP Other 

physicochemical parameters such as COD, BOD5, SS, NGL, pT, T °C, pH and conductivity during the year of 

study. 

 

 

 

 

 

 

 

 

 

 

 

Figure 3: Evolution of monthly averages of trace metallic elements: Chromium VI (Cr+
6
), Copper (Cu) and 

Nickel (Ni) as a function of physicochemical parameters in the raw effluent 

Generally, the determination of chromium at the level of the sewage denounces the presence of a tannery [16]. 

This is the case of the city of Marrakech [17]. Chromium VI is a potent oxidant, its solubility and its mobility in 

the aquatic environment make it highly toxic compared to other types of chromium [18,19]. This explains its 

high value (among total chromium) in the aeration tanks while chromium III, which can precipitate in a pH 

range between 6 and 10 [20]. 

The months of March and November are marked by the significant absence of Cr
+ 6

. This absence could be due 

to the stoppage of tannery activity during the holidays of the Sacrifice Feast celebrated at the end of October of 

this year (the handicraft workers take their annual leave during this feast). And for the month of March, this 

absence is probably related to the activity of the tanneries (no chromium rejection), 0.19 mg /L was the annual 

average of Cr
+ 6

, on the other hand its minimum average value was recorded in December and is in the order of 

0.10 mg /L. It coincides with the maximum monthly mean values of BOD5, NGL and conductivity, which are in 

the order of 57.58 mg O2/L, 106.03 mg N/L and 2995.22 μS /cm, respectively. Not only was the maximum 

concentration of Cr
+ 6

 obtained in July with about 0.24 mg /L, but also from April to October the calculated 

monthly mean Cr
+ 6

 values exceeded the limit of 0.2 mg /L authorized by Moroccan law 10-97 for indirect 

rejection (Decree No. 2-97-787 of 04 February 1998 concerning water quality standards and the inventory of the 

degree of pollution of waters [21] and 0.1 Mg /L for discharge into surface or underground waters (Order of 7 

November 2013) [22].On the other hand, the presence of Nickel and Copper at the raw effluent level indicates 

discards from metal surface treatment industries [16]. 

In regards to Le Ni, except for the month of January, its monthly concentrations were observed throughout the 

year of study. Its annual average was of the order of 1.98 mg /L and its minimum value was observed with that 

of Cu during the month of August with 1.38 mg /L and 2.32 mg / l respectively. These values coincide with the 

lowest conductivity in the same month, 1905.74 μS /cm. This shows that these two elements are also dominant 

drivers. However, the maximum level of Ni 2.25 mg /L was increased in April. On the other hand, the maximum 

value of Cu 4.20 mg /L was recorded in March with an annual average of 3.01 mg /L. 

The mean values of Ni exceed the threshold of 0.5 mg /L for indirect discharge and do not exceed the limit 

value (5 mg /L) of discharge and sent out into surface and ground waters recommended by the Moroccan 



Tahiri et al., JMES, 2017, 8 (7), pp. 2311-2321 2315 

 

authority. The limit of indirect discharge of Cu is around 1 mg / L according to the decree of application of Law 

10-95 of 4 February A1 (Nos. 2-97-787) [21] and 3 mg / L for the recommended value for discharge and sent 

out into surface and underground waters according to Order No. 2942-13 of 7 November 2013 [22], it should be 

noted that these standards are exceeded at the level of the incoming effluent At the Marrakech WWTP. 

For pollution indicators such as BOD5 and NGL, they reached their maximum, with respectively 578.58 mg O2 

and 106.03 mg N/L during the month of December. Regarding COD, the maximum value was 1206.53 mg O2 

/L and was obtained in November. The maximum mean SS was 451mg /L, recorded in May, and pT was 12mg 